STOP ARMS

2500-1 AIR STOP ARM WITH REFLECTIVE BLADE & INCAN. LIGHTS

(1) 2110 AIR BASE ONLY

(2)  500-1 BLADE

' (3) 5045 ALUM.BLADE PROTECTOR
- (4) 7000 WINDGUARD

2110 AIR BASE ASSY

(1 101 BASE SHELL

)
(2) 2167 HINGE BRACKET
(3) 2145 PIN
(4) 176 INNER BEARING
(5) 142 NUT
(6) 174 BOLT
(7) 4048 NUT
(8)  106A DIAPHRAGM ASSY
(9) 124 PLATE
(10) 2102 RETAINING RING
(11) 144 HINGE PIN
(12) 198 CLAMP
(13) 139 COTTERPIN
(14) 2196 AIR RETURN CABLE
(15) 3027 GROMMET
(16) 2195 AIR PAN
(17) 125 PLATE
(18) 177 RUBBER BUMPER
(20) 137S SCREW
(21) 2198 AIR SPRING
(22) 2114 CLEVIS PIN
(23) 2112 COTTERPIN
(24) 2197 NYLON PULLEY
(25) 104 WASHER
(26) 107 DECAL

166 CALL US @ 800/581-4735



STOP ARMS

2500-1C AIR STOP ARM WITH REFLECTIVE BLADE & INCAN. LIGHTS FOR THOMAS C2

(1) 2110C AIR BASE ONLY

(2)  500-1C BLADE

(3) 5045 ALUM. BLADE PROT.
4) 142 NUT

(5) 5013 LOOM

6) 3025 TIE STRAP

(7) 7008 WINDGUARD

(8) 8044 BOLT

(9) 104 WASHER

(8)  101C BASE SHELL

(9) 2167 HINGE

(10) 2145 COTTERPIN

(11) 176  BUSHING

(12) 142 NUT

(13) 174  BOLT

(14) 4048 NUT

(15)  106A DIAPHRAGM W/PLATES
(16) 224  END CAP - FRONT
(17) 2102 RETAINING RING
(18) 144  HINGE PIN

(19) 198  CLAMP

(20) 139  COTTERPIN

(21) 2196 AIR RETURN CABLE
(22) 3025 TIE STRAP

(23) 2195 AIRPAN

(24) 125 END CAP

(25) 177  RUBBER BUMPER
(26) 137S SCREW

(27) 2198 SPRING

(28) 2114 CLEVISPIN

(29) 2112 COTTERPIN

(30) 2197 NYLON ROLLER
(31) 104  WASHER

(32) 3031 FLASHER

(33) 2003 FRONT GASKET
(34) 2004 REAR GASKET

T (35) 245  NYLON SPACER
Bl i ] (36) 2159 HARNESS
o LG o [ (37) 608  NUT
e j (38) 222 ELBOW
ot ﬁ . (39) 107 DECAL
(40) 3027 GROMMET
Asten ~ couconons (41)  T2300 CLAMP, 3/16”

(42) T2301 CLAMP, 1/4”

CALL US @ 800/581-4735 167



STOP ARMS

SA12980 AR, W/HI-INT BLADE W/STROBING LED LIGHTS

ITEM | PART NO. | QTY DESCRIPTION
6 | oooro1 1 | BASE, PAINTED W/STUDS

7 | ooz167 1 | ASSY, HINGE BRACKET

8 | 002145 1 | PIN, 1/8 X 2.50 COTTER

9 | 000176 2 | BEARING, INNER (BUSHING)

10 | 000142 6 | NUT, 1/4-20 LOCK

11 | 000174 2 | BOLT, 1/4-20 X 3/4 HX HD

12 | 004048 8 | NUT, #10-32 NYLON LOCK

13 | 0001064 | 1 | ASSY, DIAPHRAGM — W,/ PLATES

14 | 000124E | 1 | PLATE, FRONT END COVER W/ NOTCH
15 | 002102 1 | RING, RETAINING — AIR DIAPHRAGM
16 | 000144 1| PIN, HINGE

17 | 12300 1 | CLAMP, 3/16” WHT NYL TUBE

18 | 000139 T | PIN, 1/16 X 1" COTTER

19 | 002196 1 | ASSY, AIR RETURN CABLE

20 | 003027 7 | GROMMET

21 | 002195 1 | PAN, AR

22 | 000125 1 | PLATE, REAR END COVER

23 | 000137S | 12 | SCR, #10 X .5 HX HD

24 | 002198 1 | SPRING, AIR

25 | 002114 1 | PIN, 1/4 X 3/4 CLEVIS

26 | 002112 1 | PIN, 1/16” x 1.5" COTTER

27 | 002197 1 | PULLEY (ROLLER), NYLON

28 | 000104 4 | WASHER, .030 X .265 X .056 NYLON
29 | ooo107 1 | DECAL, SPECIALTY

30 | 003032 1 | STROBING MODULE

31 | 000608 1| NUT, #8-32 LOCK

32 | 002156 1 | HARNESS

33 72301 1 | CLAMP, 1/4” WHT NYL TUBE

(1) SA1970 BLADE
(3) 5045 TAB, ALUM BLADE PROTECTOR
NOT SHOWN:

7000 WINDGUARD
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STOP ARMS

—~

N N N N e N

8)

9)

10)
11)
12)
13)
14)
15)
16)
17)
18)
19)
20)
21)
22)
23)
24)
25)
26)
27)
28)
29)
30)
31)
32)
33)
34)
35)
36)
37)
38)
39)
40)
41)
42)

SA12980C AIR, W/HI-INT BLADE W/STROBING LED LIGHTS, THOMAS C2

101C BASE SHELL
2167 HINGE

2145 COTTERPIN
176 BUSHING

142 NUT
174 BOLT
4048 NUT

106A DIAPHRAGM W/PLATE
224 END CAP - FRONT
2102 RETAINING RING

144 HINGE PIN

198 CLAMP

139 COTTER PIN

2196 AIR RETURN CABLE
3025 TIE STRAP

2195 AIR PAN

125 END CAP o
177 RUBBER BUMPER

137S SCREW

2198 SPRING o
2114 CLEVIS PIN

2112 COTTERPIN
2197 NYLON ROLLER
104 WASHER

3032 FLASHER

2003 FRONT GASKET
2004 REAR GASKET
245 NYLON SPACER

2(1)29 :/GF;NESS (1) SA1970 BLADE

925 ELBOW (3) 5045 TAB, ALUM BLADE PROTECTOR
107  DECAL NOT SHOWN:

3027 GROMMET 7000 WINDGUARD

T2300 CLAMP, 3/16”
T2301 CLAMP, 1/4”

CALL US @ 800/581-4735
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nw 0r

STOP ARMS

SA1-2981C AIR, W/HI-INT BLADE W/STROBING LED LIGHTS, THOMAS C2, REAR

(8)  101C BASE SHELL

(9) 2167 HINGE

(10) 2145 COTTERPIN

(11) 176  BUSHING

(12) 142 NUT

(13) 174  BOLT

(14) 4048 NUT &

(15)  106A DIAPHRAGM W/PLATES

(16) 224  END CAP - FRONT

(17) 2102 RETAINING RING =

(18) 144  HINGE PIN

(19) 198  CLAMP

(20) 139  COTTERPIN

(21) 2196 AIR RETURN CABLE

(22) 3025 TIE STRAP

(23) 2195 AIRPAN

(24) 125 END CAP

(25) 177  RUBBER BUMPER

(26) 137S SCREW

(27) 2198 SPRING

(28) 2114 CLEVISPIN T
(29) 2112 COTTERPIN %
(30) 2197 NYLON ROLLER i
(31) 104  WASHER )
(32) 3032 FLASHER 1
(33) 2003 FRONT GASKET

(34) 2004 REAR GASKET

(35) 245  NYLON SPACER

(36) 2159 HARNESS

(37) 608  NUT

(38) 222  ELBOW

(39) 107 DECAL

(40) 3027 GROMMET

(41)  T2300 CLAMP, 3/16"

(42)  T2301 CLAMP, 1/4”

170 CALL US @ 800/581-4735




STOP ARMS

SE27500 ELECTRIC STOP ARM WITH REFLECTIVE BLADE & INCAN. LIGHTS

ITEM] QTY] PART NO. DESCRIPTION
7| 7 |oo7173 BASE — S/A & X/A, ELEC

2 | 3 |oo7027 GROMMET, 13/16” X 1/2 BLACK

3| 7 |o07197 BUSHING, .503 ID X .747 0.D., NYLATRON
4 | 2 |r2100-B  |scR #10 x .547, HI—LO THRD, SS, BLACK
5 | 1 |oo7183 ARM, HINGE, WINDGUARD, S/A

6 | 3 |ooo147 WASHER— FLAT, 1/4 ID, SS

7 | 9 looor42 NUT, 1/4—20 SS NYL LOCK

8 | 1 loo7318 HUB, HINGE ARM, ELEC S/A & X/A

9 | 7 |oos057 PIN—HINGE, INVERTED UNIT

10| 1 |oos122 NUT, WHIZ, HX WASHER, 1,/2—20

17| 7 |oo7178 MOTOR, S/A & X/A, WEDGE

12| 2 loos7142 NUT, 1/4—20 18—8 SS HX HD WHIZ

13| 7 [007350 ASSY, BIADE, ENG, W/ INCAN LTS

14| 6 [000104 WASHER, 0.030 X 0.265 X 0.560 NYLON
15| 1 [oo74717 HARNESS, 7—SERIES

16| 1 007125 COVER, 7—SERIES S/A & X/A

17| 7 14262 GROMMET—BUMPER, SERVCO LATCH

18| 2 0001375 |scr #10 x 0.5 IND FINGD HX HD

19| 7 002008 GASKET, 7—SER, S/A AND X/A

20| 1 007199 LABEL, 7—SERIES P/N

21| 7 loo3o018 TIE STRAP, BLACK, 11" (NOT SHOWN)
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STOP ARMS

S SE27500D ELECTRIC STOP ARM WITH REFLECTIVE BLADE & FLASHING INCAN LIGHTS
BLUE BIRD

T
O
P

nw 0r

PART NO. DESCRIPTION
007173 |BASE — S/A & X/A ELEC
007027 |GROMMET, 13/16” X 1/2, BIACK
007197 |BUSHING, .503 ID X .747 0.D., NYLATRON
T2100-B |SCR, #10 X .54, HI-LO THRD, SS, BLACK
007183 |ARM, HINGE, WINDGUARD, S/A

000147 |WASHER— FIAT, 1/4 ID, SS

000142 |NUT, 1/4-20 SS NYL LOCK

005057 |PIN=HINGE, INVERTED UNIT

005122 |NUT, WHIZ, HX WASHER, 1/2—20
007178—1|MOTOR, S/A & X/A, WEDGE, W/DB

005142 |NUT, 1/4-20 18—8 SS HX HD WHIZ

007353 |ASSY, BLADE, ENG W/ INCAN LTS, (W/ TERM)
000104 |WASHER, 0.030 X 0.265 X 0.560 NYLON
007429 |HARNESS, WIRE, 7—SERIES, FLASHER, W/P
007125 |COVER, 7—SERIES S/A & X/A

74262 | GROMMET—BUMPER, SERVCO LATCH

0001375 |SCR, #10 X 0.5 IND FLNGD HX HD

002008 |GASKET, 7—SER, S/A AND X/A

007199 |IABEL, 7-SERIES P/N

Q
<

20 003029 |FLASHER MODULE

21 005053 |PLUG — WEATHERPACK, 4 HOLE

22 004053 |PLUG, SEAL, .280 CAVITY

23 003042 |GROMMET— DIAPHRAGM, 1.5 0.D X .31 THK

N
N
~
&)

FT| 005013 |LOOM, BLACK CONV.
007318 |HUB, HINGE ARM, ELEC S/A & X/A
003018 |TIE_STRAP, BLACK 11" (NOT SHOWN)

~
N
S NN [SIN[ [ [2]ONN[S [ ]O| W[ N[ W~
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STOP ARMS

SE27900E ELECTRIC STOP ARM WITH HI-INT BLADE & INCAN. LIGHTS, IC

PART _NO.

DESCRIPTION

007173 % *#

BASE — S/A & X/A ELEC

007027

GROMMET, 13/16” X 1/2', BLACK

007197

BUSHING, .503 ID X .747 0.D., NYLATRON

72100-B

SCR, #10 X .54", HI-LO THRD, SS, BIACK

007183

ARM, HINGE, WINDGUARD, S/A

000147

WASHER— FLAT, 1/4 ID, SS

000142

NUT, 1/4-20 SS NYL LOCK

007318

HUB, HINGE ARM, ELEC S/A & X/A

005057

PIN—HINGE, INVERTED UNIT

005122

NUT, WHIZ, HX WASHER, 1,/2-20

007178

MOTOR, S/A & X/A WEDGE

NN EIRINRISIEN LN

005142

NUT, 1/4-20 18-8 SS HX HD WHIZ

&

007357

ASSY, BLADE, HI—INT W/ INCAN LTS (W/ TERM)

~
EN

000104

WASHER, 0.030 X 0.265 X 0.560 NYLON

~
O

007410

HARNESS, WIRE, 7—SEREIS, 6 PIN

~
(V)

007125

COVER, 7—SERIES S/A & X/A

74262

~
N

GROMMET—BUMPER, SERVCO LATCH

~
Qo

0001375

SCR, #10 X 0.5 IND FLNGD HX HD

~
©

002008

GASKET, 7—SER, S/A AND X/A

\\.r\,\\.\.o;\.t\,\.\.\.\.cgu\.r\,\.u\.g

N
S

007199

LABEL, 7—SERIES P/N

N

.83 FT|005013

LOOM, BLACK CONV.

N

42-046

CONNECTOR— 6 WIRE, METRIPACK #15396849

N
[

42-047

LOCK— CONNECTOR

N
EN

003018

TIE_STRAP, BLACK 11" (NOT SHOWN)

CALL US @ 800/58

1-4735
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STOP ARMS

SE27970 ELECTRIC STOP ARM WITH HI-INT BLADE & FLASHING LED LIGHTS

PART NO. DESCRIPTION

007173 BASE — S/A & X/A, ELEC

7 7

2 3 007027 GROMMET, 13/16” X 1/2°, BLACK

3 7 1007197 BUSHING, .503 ID X .747 O.D., NYLATRON
4 2 |72100-B SCR, #10 X .54", HI—LO THRD, SS, BLACK
5 7 007183 ARM, HINGE, WINDGUARD, S/A

6 7 |007318 HUB, HINGE ARM, ELEC S/A & X/A

7 3 (000147 WASHER— FLAT, 1/4 ID, SS

8 g 000742 NUT, 1/4=20 SS NYL LOCK

9 7 |005057 PIN—=HINGE, INVERTED UNIT

10 7 0057122 NUT, WHIZ, HX WASHER, 1,/2-20

77 7 1007178 MOTOR, S/A & X/A, WEDGE

2| 2 (005142 NUT, 1/4=20 18=8 SS HX HD WHIZ
13| 1 (007384 ASSY, BLADE, HI—INT, LED

4| 6 (0007104 WASHER, 0.030 X 0.265 X 0.560 NYLON
15 7 |007438 HARNESS

16 7 1003029 FLASHER MODULE

17| 1 1007125 COVER, 7—SERIES S/A & X/A

18 7 |T4262 GCROMMET—BUMPER, SERVCO LATCH

79| 2 |000137S SCR, #10 X 0.5 IND FINGD HX HD

20 7 1002008 GASKET, 7—SER, S/A AND X/A

21 7 1007199 LABEL, 7—SERIES P/N

22 7 |003018 TIE_STRAP, BLACK, 11" (NOT SHOWN)

174 CALL US @ 800/581-4735



STOP ARMS

SE27970C ELECTRIC STOP ARM WITH HI-INT BLADE & FLASHING LED LIGHTS
THOMAS C2

PART NO. DESCRIPTION
i 7 1007173 BASE — S/A & X/A, ELEC
2 3 (007027 GROMMET, 13/16” X 1/2°, BLACK
3 7 1007197 BUSHING, .503 ID X .747 O.D., NYLATRON
4 2 |T2100-B SCR, #10 X .54, HI-LO THRD, SS, BLACK
5 7 1007183 ARM, HINGE, WINDGUARD, S/A
6 7 1007318 HUB, HINGE ARM, ELEC S/A & X/A
7 3 000147 WASHER— FLAT, 1/4 ID, SS
8 9 0007142 NUT, 1/4=20 SS NYL LOCK
g 1 1005057 PIN—HINGE, INVERTED UNIT
10 7 1005122 NUT, WHIZ, HX WASHER, 1,/2-20
77 7 1007178 MOTOR, S/A & X/A WEDGE
12| 2 (005142 NUT, 1/4=20 18-8 SS HX HD WHIZ
13 7 1007384 ASSY, BLADE, HI—INT W/ FLASHING LED
4| 6 (000104 WASHER, 0.030 X 0.265 X 0.560 NYLON
5 7 |007436 HARNESS, WIRE, 7—SERIES, FLASHER, W/P
16 7 1003029 FLASHER MODULE
77| 1 1007125 COVER, 7—SERIES S/A & X/A
18 7 |74262 GROMMET—BUMPER, SERVCO LATCH
79| 2 |000137S SCR, #10 X 0.5 IND FLINGD HX HD
20 7 1002007 GASKET — 7—SER, C2-S/A
21 7 1007199 LABEL, 7—SERIES P/N
22| 1071005013 LOOM, BLACK CONV.
23 7 |42-039 CONNCTR—METRIPACK 150
24 7 |42-040 TPA—METRIPACK 150
25| 2 (000245 SPACER—NYL, 0.379/Dx.500Dx.50L
26 7 1003018 TIE _STRAP, BLACK, 11" (NOT SHOWN)

CALL US @ 800/581-4735 175



STOP ARMS

SE27970D ELECTRIC STOP ARM WITH HI-INT BLADE & FLASHING LED LIGHTS
BLUE BIRD

PART NO. DESCRIPTION
7 7 007173 BASE — S/A & X/A, ELEC
2 7 |oo7125 COVER, 7—SERIES S/A & X/A
3 7 |74262 CROMMET—BUMPER, SERVCO LATCH
4 2 000137S SCR, %70 X 0.5 IND FINGD HX HD
5 3 |007027 CROMMET, 13/16” X 1/2, BIACK
6 7 |oozoos GASKET, 7—SER, S/A AND X/A
7 2 |o05142 NUT, 1/4-20 18—8 SS HX HD WHIZ
8 6 |ooo104 WASHER, 0.030 X 0.265 X 0.560 NYLON
9 9 |000742 NUT, 1/4—20 SS NYL LOCK
70 7 005057 PIN—HINGE, INVERTED UNIT
77 7 |oo5122 NUT, WHIZ, HX WASHER, 1/2—20
12 7 |o07384 ASSY, BLADE, HI—INT W/ FLASHING LED
13 7 |007429 HARNESS, WIRE, 7—SERIES, FLASHER, W,/P
74 3 |000147 WASHER— FLAT, 1/4 ID, SS
5 7 |o07183 ARM, HINGE, WINDGUARD, S/A
6 7 |007199 LABEL, 7—SERIES P/N
17 7 |oo7178—1 MOTOR, S/A & X/A, WEDGE, W/DB
8 7 |005053 PLUG — WEATHERPACK, 4 HOLE
79 7 004053 PLUG, SEAL, .280 CAVITY
20 7 |003042 GROMMET— DIAPHRAGM, 1.5 O.D X .31 THK
27 | .83 FT|005013 LOOM, BLACK CONV.
22 7 |oo7197 BUSHING, .503 ID X .747 0.D., NYLATRON
23| 2 |12100-B SCR, #10 X .54" HI—LO THRD, SS, BLACK
24 7 |oo7318 HUB, HINGE ARM, ELEC S/A & X/A
25 7 |003029 FLASHER— MODULE
26 7 |oo3o018 TIE STRAP, 11” (NOT SHOWN)

CALL US @ 800/581-4735




STOP ARMS

SE27970E ELECTRIC STOP ARM WITH HI-INT BLADE & FLASHING LED LIGHTS, IC

\

|
te]
(N
T T I ———)
Q7Y | PART NO. DESC RIPTION
7 1 |0077173%*+HBASE — S/A & X/A ELEC
2 7 (007178 MOTOR, S/A & X/A, WEDGE
3 3 |oo7027 CROMMET, 13/16” X 1/2' BLACK
4 7 (007197 BUSHING, .503 ID X .747 O.D., NYLATRON
5 2 |T2100-B |SCR, #10 X .54" HI—LO THRD, SS, BLACK
6 7 (007183 ARM, HINGE, WINDGUARD, S/A
7 3 |oooi147 WASHER— FLAT, 1,/4 ID, SS
8 9 (0007142 NUT, 1/4—20 SS NYL LOCK
9 7 007318 HUB, HINGE ARM, ELEC S/A & X/A
10 7 |005057 PIN—HINGE, INVERTED UNIT
77 7 0057122 NUT, WHIZ, HX WASHER, 1/2—20
12 2 |oos5142 NUT, 1/4-20 18—8 SS HX HD WHIZ
13 7 007384 ASSY, BLADE, HI—-INT W/ FLASHING LED
74 6 000704 WASHER, 0.030 X 0.265 X 0.560 NYLON
15 7 007440 HARNESS, WIRE, 7—SERIES, FLASHER, W/P
16 7 003029 FLASHER MODULE, UN—REGULATED, BLUE LABEL
17 7 007125 COVER, 7—SERIES S/A & X/A
18 7 74262 GROMMET—BUMPER, SERVCO LATCH
19 2 0001375 SCR, #10 X 0.5 IND FLNGD HX HD
20 7 (002008 GASKET, 7—SER, S/A AND X/A
21 7 (007199 LABEL, 7—SERIES P/N
22| .B3FT| 005013 LOOM, BLACK CONV.
23 7 |42-046 CONNECTOR— 6 WIRE, METRIPACK #15396849
24 7 |42-047 LOCK— CONNECTOR
25 7 1003018 TIE STRAP, BLACK,11” (NOT SHOWN)

CALL US @ 800/581-4735 177
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STOP ARMS

SE27980 ELECTRIC STOP ARM WITH HI-INT BLADE & STROBING LED LIGHTS

PART NO. DESC RIPTION
7 7 1007173 BASE — S/A & XA, ELEC
2 | 3 |007027 GROMMET, 13/16” X 1/2° BLACK
3 7 (007197 BUSHING, .503 ID X .747 0.D., NYLATRON
4 | 2 |T2100-B |SCR, #10 X 54" HI—LO THRD, SS, BLACK
5 7 (007183 ARM, HINGE, WINDGUARD, S/A
6 7 |007318 HUB, HINGE ARM, ELEC S/A & X/A
7| 3 |ooo147 WASHER— FIAT, 1/4 ID, SS
8 | 9 (000142 NUT, 1/4—20 SS NYL LOCK
9 7 1005057 PIN—HINGE, INVERTED UNIT
10| 1 |oo57122 NUT, WHIZ, HX WASHER, 1,/2-20
77 1 (007178 MOTOR, S/A & X/A, WEDGE
12| 2 |0057142 NUT, 1/4—20 18—8 SS HX HD WHIZ
13| 71 |007384 ASSY, BLADE, HI—INT W/ FIASHING LED
74| 6 |0o0104 WASHER, 0.030 X 0.265 X 0.560 NYLON
15| 1 |007438 HARNESS
16| 1 (003030 STROBING MODULE
17| 1 (007125 COVER, 7—SERIES S/A & X/A
18| 1 |14262 GROMMET—BUMPER, SERVCO LATCH
19| 2 (0001375 |SCR, #10 X 0.5 IND FINGD HX HD
20| 1 (002008 GASKFET, 7—SER, S/A AND X/A
27| 7 1007199 LABEL, 7—SERIES P/N
22| 1 |oo3018 TIE STRAP, BIACK, 11" (NOT SHOWN)

178
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STOP ARMS

SE27980C ELECTRIC STOP ARM WITH HI-INT BLADE & STROBING LED LIGHTS
THOMAS C2

NS VOO

PART NO. DESCRIPTION
007173 BASE — S/A & X/JA, ELEC

007027 GROMMET, 13/16” X 1/2°, BLACK
007197 BUSHING, .503 ID X .747 O.D., NYLATRON
72100-B SCR, #10 X .54", HI=LO THRD, SS, BLACK
007183 ARM, HINGE, WINDGUARD, S/A

007316 HUB, HINGE ARM, ELEC S/A & X/A
000147 WASHER— FLAT, 1/4 ID, SS

000142 NUT, 1/4-20 SS NYL LOCK

005057 PIN—HINGE, INVERTED UNIT

005122 NUT, WHIZ, HX WASHER, 1,/2-20

007178 MOTOR, S/A & X/A, WEDGE

005142 NUT, 1/4=20 18-8 SS HX HD WHIZ
007384 ASSY, BLADE, HI=INT W/ FLASHING LED

0007104 WASHER, 0.030 X 0.265 X 0.560 NYLON
007436 HARNESS

003030 STROBING MODULE

007125 COVER, 7—SERIES S/A & X/A

74262 GROMMET—BUMPER, SERVCO LATCH

000137S SCR, #10 X 0.5 IND FLNGD HX HD
002007 GASKET — 7-SER, C2-S/A
007199 LABEL, 7—SERIES P/N

[N Y P [ g R R N O Y Y R Y O N O Y Y 1) VY Y (R NS I VY

22 | 1071005013 LOOM, BLACK CONV.

23 42-039 CONNCTR—METRIPACK 150

24 42-040 TPA—=METRIPACK 150

25 000245 SPACER—NYL, 0.319/Dx.500Dx.50L

26 003018 TIE_STRAP, BLACK, 11" (NOT SHOWN)

CALL US @ 800/581-4735 179
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STOP ARMS

SE27980D ELECTRIC STOP ARM WITH HI-INT BLADE & STROBING LED LIGHTS
BLUE BIRD

9
3

PART NO.

DESCRIPTION

007173

BASE — S/A & X/A, ELEC

007027

GROMMET, 13/16” X 1/2', BLACK

007197

BUSHING, .503 ID X .747 0.D., NYLATRON

72100-B

SCR, #10 X .54", HI-LO THRD, SS, BLACK

007183

ARM, HINGE, WINDGUARD, S/A

000147

WASHER— FLAT, 1/4 1D, SS

0007142

NUT, 1/4—20 SS NYL LOCK

005057

PIN=HINGE, INVERTED UNIT

005122

NUT, WHIZ, HX WASHER, 1/2-20

007178—1

MOTOR, S/A & X/A, WEDGE W/DB

IS ® N[O N W N[~

005742

NUT, 1/4-20 18—8 SS HX HD WHIZ

R

007384

ASSY, BLADE, HI—INT W/ FIASHING LED

&

000704

WASHER, 0.030 X 0.265 X 0.560 NYLON

~
EN

007429

HARNESS, WIRE, 7—SERIES, FLASHER, W/P

~
O

003030

STROBE MODULE

~
[V}

007125

COVER, 7—SERIES S/A & X/A

~
N

74262

GROMMET—BUMPER, SERVCO LATCH

~
vy}

0001375

SCR, #10 X 0.5 IND FLNGD HX HD

~
©

002008

GASKET, 7—SER, S/A AND X/A

N
Q

007199

LABEL, 7—SERIES P/N

N

005053

PLUG — WEATHERPACK, 4 HOLE

N

004053

PLUG, SEAL, .280 CAVITY

~ === [=IN|=]=]|=[~]O[=[N]=[~]~|O|W|=[N]~]|G[~

N
[

003042

GROMMET— DIAPHRAGM, 1.5 O.D X .31 THK

N
N

83 FT| 005013

LOOM, BLACK CONV. (107)

N
O

003018

TIE_STRAP, 11" (NOT SHOWN)

N
S

007318

HUB, HINGE ARM, ELEC S/A & X/A

180

CALL US @ 800/581-4735




STOP ARMS

SE27980E ELECTRIC STOP ARM WITH HI-INT BLADE & STROBING LED LIGHTS, IC

9
<

PART NO. DESCRIPTION

007173¢x#BASE — S/A & X/A, ELEC

007027 GROMMET, 13/16” X 1,/2°, BLACK
007197 BUSHING, .503 ID X .747 0.D., NYLATRON
727100-B |SCR, #10 X .54 HI-LO THRD, SS, BLACK
007183 ARM, HINGE, WINDGUARD, S/A

000147 WASHER— FLAT, 1/4 ID, SS

000142 NUT, 1/4—20 SS NYL LOCK

007318 HUB, HINGE ARM, ELEC S/A & X/A
005057 PIN—HINGE, INVERTED UNIT

005122 NUT, WHIZ, HX WASHER, 1,/2—-20

007178 MOTOR, S/A & X/A WEDGE

005142 NUT, 1/4=20 18=8 SS HX HD WHIZ

N 2S[O0 N[O [N N~
ENEN Y BN LN BN BN BN EN T T B LN EY I B

13 007384 |ASSY, BLADE, HI—INT W/ FLASHING LED

74 000104 WASHER, 0.030 X 0.265 X 0.560 NYLON

15 007440 |HARNESS, WIRE, 7—SERIES, FLASHER, W/P

6 003030  |STROBING MODULE, UN—REGULATED, LIGHT
GRAY LABEL

171 1 loo7125  |cover, 7-SeriES sS4 & x/A

18| 1 |14262 GCROMMET—BUMPER, SERVCO LATCH

191 2 l000137s |scr #10 x 0.5 IND FLNGD Hx HD

20| 1 002008  |cASKET, 7—SER, S/A AND Xx/A

27| 7 |o07199  |1ABEL, 7—-SERIES P/N

22 | .83FT| 0050713 LOOM, BLACK CONV.

23 7 |42-046 CONNECTOR— 6 WIRE, METRIPACK #15396849
24 7 |42-047 LOCK— CONNECTOR

25 7 003018 TIE STRAP, BLACK,11” (NOT SHOWN)

CALL US @ 800/581-4735 181



STOP ARMS

S SE27981 ELECTRIC STOP ARM WITH HI-INT BLADE & STROBING LED LIGHTS, REAR MT

Q7Y | PART NO. DESCRIPTION
007173 BASE — S/A & X/A, ELEC

007799 LABEL, 7—SERIES P/N
003018 TIE_STRAP, BLACK, 4.5” (NOT SHOWN)

7
2 3 007027 GROMMET, 13/16” X 1/2’, BLACK
3 7 1007197 BUSHING, .503 ID X .747 O.D., NYLATRON
4 2 |T2100-B SCR, #10 X .54, HI—LO THRD, SS, BLACK
5 7 1007183 ARM, HINGE, WINDGUARD, S/A
6 7 (007318 HUB, HINGE ARM, ELEC S/A & X/A
7 3 000147 WASHER— FILAT, 1/4 ID, SS
8 9 |000142 NUT, 1/4=20 SS NYL LOCK
9 1 1005057 PIN=HINGE, INVERTED UNIT
10 7 (005122 NUT, WHIZ, HX WASHER, 1,/2-20
77 7 1007178 MOTOR, S/A & X/ A WEDGE
12| 2 (0057142 NUT, 1/4—20 18—8 SS HX HD WHIZ
13| 1 |007386 ASSY, BLADE, HI—INT, REAR, LED
74| 6 0007104 WASHER, 0.030 X 0.265 X 0.560 NYLON
15 7 1003030 MODULE—STROBING
6 7 007438 HARNESS, WIRE, DEFENDER SERIES
17| 1 (007125 COVER, 7—SERIES S/A & X/A
18 7 |74262 GROMMET—BUMPER, SERVCO LATCH
19| 2 |000137S SCR, #10 X 0.5 IND FINGD HX HD
20 7 1002008 GASKET, 7—SER, S/A AND X/A
7
7

182 CALL US @ 800/581-4735



STOP ARMS

SE27981C ELECTRIC STOP ARM WITH HI-INT BLADE & STROBING LED LIGHTS
REAR MOUNT, THOMAS C2

16\
=2
L]

J

PART NO.
007173 BASE — S/A & X/A, ELEC

DESCRIPTION

i 7

2 3 (007027 GROMMET, 13/16” X 1/2°, BLACK

3 7 1007197 BUSHING, .503 ID X .747 O.D., NYLATRON
4 2 |T2100-B SCR, #10 X .54" HI=LO THRD, SS, BLACK
5 7 1007183 ARM, HINGE, WINDGUARD, S/A

6 7 1007316 HUB, HINGE ARM, ELEC S/A & X/A

7 3 (000147 WASHER— FLAT, 1/4 ID, SS

8 9 0007142 NUT, 1/4-=20 SS NYL LOCK

g 1 1005057 PIN—HINGE, INVERTED UNIT

10 7 1005122 NUT, WHIZ, HX WASHER, 1,/2-20

77 7 1007178 MOTOR, S/A & X/A WEDGE

2| 2 0057142 NUT, 1/4=20 18-=8 SS HX HD WHIZ

13 7 1007386 ASSY, BLADE, HI—INT, REAR, W/ FLASHING LED
4| 6 0007104 WASHER, 0.030 X 0.265 X 0.560 NYLON
15 7 1007436 HARNESS

16 7 1003030 STROBING MODULE

17| 1 007125 COVER, 7—SERIES S/A & X/A

18 7 |74262 GROMMET—BUMPER, SERVCO LATCH

19| 2 |000137S SCR, #10 X 0.5 IND FLNGD HX HD

20 7 1002007 GASKET — 7-SER, C2—-S/A

21 7 1007199 LABEL, 7—-SERIES P/N

22 |.83°|005013 LOOM, BLACK CONV.

23 1 |42-039 CONNCTR—METRIPACK 150

24 7 |42-040 TPA—METRIPACK 150

25| 2 |000245 SPACER—-NYL, 0.319/Dx.500Dx.50L

26 7 1003018 TIE _STRAP, BLACK, 11" (NOT SHOWN)

CALL US @ 800/581-4735 183



VO HW

nw 0>

STOP ARMS

SE27981D ELECTRIC STOP ARM WITH HI-INT BLADE & STROBING LED LIGHTS
REAR MOUNT, BLUE BIRD

21

ITEM| QTY | PART NO. DESCRIPTION

7 7 007173 |BASE — S/A & X/A, ELEC

2 3 007027 |GROMMET, 13/16” X 1/2' BLACK

3 7 007197 |BUSHING, .503 ID X .747 O.D., NYLATRON
4 2 72100-B |SCR, #10 X .54" HI—LO THRD, SS, BIACK
5 7 007183 |ARM, HINGE, WINDGUARD, S/A

6 3 000147 |WASHER— FLAT, 1/4 ID, SS

7 9 000742 |NUT, 1,/4=20 SS NYL LOCK

8 7 005057 |PIN—HINGE, INVERTED UNIT

9 7 0057122 |NUT, WHIZ, HX WASHER, 1,/2-20

10 7 007178—1 |MOTOR, S/A & X/A, WEDGE W,/DB

77 2 005142 |NUT, 1/4-20 18—8 SS HX HD WHIZ

72 7 007386 |ASSY, BLADE, HI—INT, REAR, W/ FLASHING LED
13 6 000104 |WASHER, 0.030 X 0.265 X 0.560 NYLON
74 7 007429 |HARNESS, WIRE, 7—SERIES, FLASHER, W,/P
15 7 003030 |STROBE MODULE

16 7 007125 |COVER, 7—SERIES S/A & X/A

17 7 74262 GROMMET—B UMPER, SERVCO [ATCH

18 2 0001375 |SCR, #10 X 0.5 IND FINGD HX HD

19 7 002008 |GASKET, 7—SER, S/A AND X/A

20 7 007199 |LABEL, 7—-SERIEFS P/N

21 7 005053 |PLUG — WEATHERPACK, 4 HOLE

22 7 004053 |PLUG, SEAL, .280 CAVITY

23 7 003042 |GROMMET— DIAPHRAGM, 1.5 O.D X .31 THK
24 .83 F7| 005013 |[LOOM, BIACK CONV. (107)

25 7 003018 |TIE STRAP, 11" (NOT SHOWN,)

26 7 007318 |HUB, HINGE ARM, ELEC S/A & X/A

184 CALL US @ 800/581-4735




STOP ARMS

SE27981E ELECTRIC STOP ARM WITH HI-INT BLADE & STROBING LED LIGHTS S
REAR MOUNT, IC

®
T O -

w0 r

16
(=2
L]

PART NO.
007173 % HBASE — S/A & X/A ELEC

DESCRIPTION

7 7

2 3 007027 GROMMET, 13/16” X 1/2°, BLACK

3 7 007197 BUSHING, .503 ID X .747 O.D., NYLATRON

4 2 72100-B SCR, #10 X .54", HI—LO THRD, SS, BLACK

5 7 007183 ARM, HINGE, WINDGUARD, S/A

6 3 0007147 WASHER— FLAT, 1/4 ID, SS

7 9 00017142 NUT, 1/4=20 SS NYL LOCK

8 7 007318 HUB, HINGE ARM, ELEC S/A & X/A

9 7 005057 PIN—HINGE, INVERTED UNIT

10 7 005122 NUT, WHIZ, HX WASHER, 1,/2-20

77 7 007178 MOTOR, S/A & X/A, WEDGE

12 2 005142 NUT, 1/4-20 18=8 SS HX HD WHIZ

13 7 007386 ASSY, BLADE, HI—INT, REAR, W/ FLASHING LED

14 6 000704 WASHER, 0.030 X 0.265 X 0.560 NYLON

5 7 007440 HARNESS, WIRE, 7—SERIES, FLASHER, W/P

16 7 003030 STROBING MODULE, UN—-REGULATED, LIGHT
GRAY LABEL

17 7 007125 COVER, 7—SERIES S/A & X/A

18 7 74262 GROMMET—BUMPER, SERVCO LATCH

19 2 0001375 SCR, #10 X 0.5 IND FLNGD HX HD

20 i 002008 GASKET, 7—SER, S/A AND X/A

217 7 007199 LABEL, 7—SERIES P/N

22 | .83FT (005013 LOOM, BLACK CONV.

23 7 42—-046 CONNECTOR— 6 WIRE, METRIPACK #15396849
24 7 42-047 LOCK— CONNECTOR

25 7 003018 TIE _STRAP, BLACK, 11" (NOT SHOWN)

CALL US @ 800/581-4735 185



